
 

Reverse Osmosis 
Optimization 
Prepared for the U.S. Department of Energy 
Federal Energy Management Program 

 

By Pacific Northwest National Laboratory 
K. L McMordie Stoughton, X. Duan, and  
E.M. Wendel 

August 2013 



 

Contacts 

Will Lintner, P.E., CEM 
Federal Energy Management Program  
U.S. Department of Energy  
1000 Independence Ave. SW  
Washington, DC 20585-0121  
Phone: (202) 586-3120  
E-mail: william.lintner@ee.doe.gov 
 
Kate McMordie Stoughton  
Pacific Northwest National Laboratory 
P.O. Box 999 
Richland, WA 
Phone: (888) 375-7665 
E-mail: kate.mcmordie@pnnl.gov  
 

 

 

 

 

 

 

 

 

 

 

Cover photo: Reverse osmosis system at Sandia National Laboratories. 
[...]
second stage, the system required an increase in the trans-membrane pressure in order to force 
more water through the membrane. The system required 350 – 360 pounds per square inch (psi) 
to achieve a flow rate of 50 – 60 gallon per minute (gpm). The increase in system pressure thus 
increased the power requirements of the system. 

The investigation also determined that the original two-pass design recycled concentrate streams 
from both the first pass and second pass directly back to the first-stage RO feed pump with no 
pre-filtering, causing carbonate based solids to precipitate in the system, fouling the membrane 
surfaces. Finally, the investigation determined that the RO feed water contained significant levels 
of naturally occurring organic material, dissolved and precipitated solids, and biological matter, 
all of which contributed to membrane fouling.  

Once fouled, the available effective membrane surface area was significantly reduced, inevitably 
decreasing permeate production relative to the design specification. To restore appropriate 
permeate production, RO membrane elements required extensive weekly or bi-weekly chemical 
cleaning. This frequent cleaning and oxidizing compounds such as chlorine deteriorated the 
membranes, which had to be replaced every 6 months. The total cost associated with cleaning 
and replacing RO membranes totaled over $100,000 annually.  

Because of these extensive problems, Tobyhanna Army Depot engineers conducted a 
comprehensive technical review of the system. It was concluded that the root of the system 
problems was inadequate pressure balancing and lack of pretreatment of the RO feed water. An 
improvement plan was formulated to optimize the system. 

The process improvements include: 

• Microfiltration before the RO membranes to remove precipitated and insoluble elements 
within the feed water, including natural organic matter and synthetic surfactants  

• Control of biological growth with the introduction of oxidizers (sodium hypochlorite and 
peroxide) into the feed water at controlled pH  

• Dechlorination prior to introducing water to the RO unit to prevent chemical attack of the 
RO membranes 

• Balancing of the pressures throughout the RO equipment to maintain manufacturer-
recommended concentrate flow rates, pressure drops, and water flux 

• Pretreatment and balancing of the system reduced the hydraulic resistance of the system 
that resulted in maximizing flux and minimizing membrane pressure, allowing a flow rate 
of 100 - 125 gpm with 300 - 320 psi feed water pressure, which increased the flow rate 
by 100% at a lower operating pressure and reduced energy requirements of the system 

13 



• Monitoring and control of feed water dissolved solids concentrations via conductivity 
measurements to minimize feed water osmotic pressure and to maximize flux of water 
through the membrane 

• Modification of the RO unit configuration that recycles the first and second pass 
concentrate streams back to the RO feed tank for proper pre-filtering and pH adjustment; 
this resulted in reduced solids concentration and improved feed water pH control while 
simultaneously allowing for additional permeate recovery 

The optimized system configuration is shown in Figure 10. 

Tobyhanna Army Depot experienced impressive savings as a direct result of these improvements 
to the system. The recirculation of the concentrate streams satisfies the bulk of the demand, 
annually totaling 27 million gallons (Mgal). As little as 3.5 Mgal per year of fresh potable water 
is needed to replenish unrecoverable evaporative losses, and losses due to effluent discharges. 
The system design changes reduced the osmotic pressure, which in turn increased the system 
flux, allowing the system to produce 150% of the designed permeate output of the system. The 
excess permeate is used in the air scrubbers, which further reduces demand on potable water. 
Reduction of fouling issues has extended the life of the RO membranes to nearly 5 years and 
only requires one annual cleaning, resulting in an annual cost savings of over 90%. 

 

Figure 10. Tobyhanna Army Depot RO System Optimization 

3.2 Sandia National Laboratories High Efficiency Reverse Osmosis System 
Sandia National Laboratories in Albuquerque, New Mexico, upgraded the RO system at the 
Microsystems and Engineering Sciences Applications (MESA) complex to a High Efficiency 
Reverse Osmosis (HEROTM) system in 2005. The MESA complex houses microelectronics 
processing that requires highly purified water for microelectronics rinsing.  

HERO technology is a proprietary pretreatment system that improves the recovery rate of RO 
systems. HERO is specifically designed to purify difficult to treat feed waters, which can often 
pose problems to a conventional RO process. HERO in general produces purer water than 
conventional RO, and the water flux (gallons per square foot of membrane per day) for HERO is 
nearly double that of conventional RO.  

The HERO system employs a three-step process: 

14 



1. Removal of dissolved solids (such as calcium and magnesium) by increasing the 
alkalinity of the feed water, which creates a cation exchange where hydrogen ions are 
exchanged with hardness ions, reducing the hardness of the water  

2. Degasification that removes carbon dioxide gas created in the cation exchange process 

3. Acidification that decreases the pH to increase solubility of silica and destroy biological 
growth 

HERO system RO membranes are operated in a high pH environment that limits the potential 
foulants and substantially improves overall performance, producing higher quality permeate. An 
additional benefit can be the elimination of additional anti-scaling chemicals because the 
pretreatment process reduces hardness in the feed water, which in turn can reduce the cleaning 
and maintenance requirements compared to conventional RO systems. For small systems, the 
capital costs for HERO are higher than conventional systems due to the higher cost of 
pretreatment. However, for systems larger than 50 gpm, capital costs for HERO are generally 
about 15% lower because of the higher flux rate, which can reduce the number RO membranes 
required. HERO typically has lower energy cost as well.11  

For Sandia National Laboratories, the HERO system has created a recovery rate of 95%. 
Annually, Sandia National Laboratories saves approximately 34 Mgal gallons of water.12 Sandia 
National Laboratories also recycles approximately 6 Mgal of the spent rinse water from the 
MESA processes in the HERO system. In addition to recycling, spent rinse water is also 
reclaimed for other applications. Spent rinse water is reclaimed for use in the acid waste 
scrubbers, which remove contaminants from exhaust of the microelectronics process. Rinse 
water is also reclaimed for make-up for nearby cooling towers (Figure 11). In total, 40 Mgal of 
water is reclaimed annually in both the acid waste scrubbers and cooling towers. 

 

Figure 11. Sandia National Laboratories HERO System Configuration 

11 Federal Energy Management Program. Saving Energy, Water, and Money with Efficient Water Treatment Technologies. U.S. 
Department of Energy. Washington, DC. 2004. 
12 Federal Energy Management Program. Microelectronics Plant Water Efficiency Improvements at Sandia National 
Laboratories. U.S. Department of Energy. Washington, DC. 2009. 

15 

                                                           



4 System Implementation Considerations 

As with any system, the success of RO system operation depends on how the components are 
specified, installed and operated. As touched on in previous sections, some of the key parameters 
that are important to focus on include membrane selection, pretreatment options, RO process 
configuration, system commissioning, and financial considerations. These criteria can be 
reevaluated during the RO system’s lifetime and adjusted based on revised feed water conditions 
and permeate requirements. Some best practices are provided below for reference.  

4.1 Membrane Selection 
Compare the specific operating conditions of the current system to the specification of the 
membrane to make sure that the membrane is suitable for the application. Consider the following 
characteristics: 

• Membrane fouling rates 

• Water flux specification 

• Solid rejection rate 

• System pressure requirements 

• Membrane response to cleaning operations and tolerance of cleaning procedures 

• Tolerance of pH 

• Temperature range 

• Chemical abrasion resistance  

Such information provides a good indication of the suitability of a particular membrane for an 
application. However, the specification is based on the test results generated under artificial 
laboratory testing conditions, which are limited in projecting the membrane’s performance under 
real world conditions. Therefore, to ensure an optimized design and operation of an RO system 
for a given application, these key characteristics must be reevaluated once the application is 
operating to ensure that the membrane is performing as required.  

There are many commercially available RO membranes, both of the CA and TFC type. 
Advanced membranes are also available that produce larger surface area, high permeability, and 
reduced fouling. In the United States, main RO membrane manufacturers include but are not 
limited to Filmtect (DOW), Hydranaustics, GE Osmonics, GE Osmonics/Desal, Koch Membrane 
System. Inc, Trisep, and Torary. These membrane suppliers provide detailed technical 
specifications of their membrane elements. 

4.2 Pretreatment Considerations 
When selecting the pretreatment system, it is imperative to thoroughly understand the quality of 
the supply feed water. It is recommended that a comprehensive water analysis be performed that 
provides the type and concentration of all major constituents, including: 

• Dissolved solids (TDS) 

16 



• Organic compounds 

• Suspended solids (TSS) 

• Turbidity 

• pH 

This information will help to ensure that an appropriate pretreatment system is designed that 
includes filtration processes that handle all of the major issues that can foul and scale the RO 
membrane and reduce recovery rate. Based on information provided in Section 2.1, Table 3 
summarizes the pretreatment options that can help to limit negative effects on the RO membrane. 

Table 3. Pretreatment Options and Impacts 

Pretreatment Option Reduces 
Dissolved 

Solids  

Reduces 
Suspended 

Solids 

Limits 
Biological 

Growth 
Coarse/mesh strainer     
Disinfection      
Chemical treatment 
(e.g., lime)      

Acidification      
Coagulation/flocculation      
Cartridge filter      
Activated carbon filter      
Microfiltration    
Ultrafiltration    
Nanofiltration    

 

4.3 RO Process Configuration  
The configuration of RO systems can influence the system’s recovery rate significantly. The 
basic configuration types are a single-stage, multistage, and two-pass process units that can be 
combined to produce plants of various configurations. Optimization of these process 
configurations can yield efficiency improvements.   

Multistage configuration: Multistage RO systems produce higher water recovery rates than 
single-stage systems. Instead of the concentrate being sent to the drain, the concentrate passes 
through additional membrane elements that generate more permeate from the same volume of 
total feed water entering the system. An important consideration when optimizing multistage RO 
systems for high recovery rates is properly setting system pressure and flow requirements within 
the manufacturer’s specifications. Ensure that the membrane elements, pressure vessels, pressure 
pumps, and piping configuration are adequately designed to meet the pressure and flow 
requirements. Additional pumps may be needed, which will add to the energy consumption of 
the system. Also, disposal or treatment of the concentrate from multistage systems may be 
different than single-stage systems because the concentrate will have higher levels of dissolved 
solids. These added costs should be considered when evaluating the potential water reduction.  

Two-pass configuration: The use of a two-pass membrane process configuration can be 
necessary when the target permeate production cannot be accomplished in a single pass. 

17 



Compared to single-pass systems, two-pass systems tend to have lower water recovery rates and 
higher energy consumption because the permeate from the first pass is further filtered by the RO 
membranes in the second pass, and therefore only part of the permeate from the first pass 
becomes the final permeate of the system. An option to increase the recovery rate is to convert a 
full two-pass configuration to a partial two-pass configuration so that only part of the permeate 
from the first pass will go through the second pass. The system permeate is the combination of 
the permeate from the first pass and the permeate from the second pass. The key factor to 
consider for this optimization is that the system permeate must be carefully analyzed to ensure 
that the overall permeate still meets the purity requirement. Another optimization option to 
achieve higher water recovery rate for two-pass systems is to recycle the concentrate from the 
second-pass feed to the first-pass feed. Since the feed water of the second pass is the permeate of 
the first pass, it has relatively high purity and therefore the concentrate from the second pass 
tends to have higher purity than the feed water.  

Commercially available RO process design software, such as ROSA© from FILMTEC™ and 
IMDDdesign© from Hydranautics™, can be used to optimize the configuration of RO systems 
and optimize membrane selection and operation. These software tools require the user to enter 
information on the current RO system design and allow the user to test multiple RO 
configurations with different membranes to ascertain the best design for the application.  

4.4 System Commissioning 
RO systems should always be commissioned during system startup to ensure that the 
components are operating to the design specifications and meeting the expected permeate 
recovery rates. Additionally, a continuous commissioning process should be in place to monitor 
and track performance during the daily operation of the system. Continuous commissioning 
needs to focus not only on contaminant removal and membrane function, but also on other 
operational parameters of the system.  

Pressure, temperature, pH, and flow rates are the key indicators of system function. The control 
points in system that should be focused on are: 

• Feed water temperature  

• Valve positions 

• Pressure set points 

• Pump operation 

In addition, balancing pressures to maintain manufacturer recommended pressure drops will help 
to achieve the desired permeate recovery rate. It is also important to configure the system 
keeping in mind the desired flow rate through the pressure vessels. Very high flow through a 
pressure vessel will result in a high pressure drop and possible structural damage of the element. 
Very low flow may result in excessive buildup of solids at the membrane surface and cause 
fouling, decreasing the recovery rate.13 

13 Hydranautics. Flow Configuration. Accessed at http://www.membranes.com/docs/trc/flowcon.pdf. June 2012. 

18 

                                                           

http://www.membranes.com/docs/trc/flowcon.pdf


Once the RO system has been balanced and commissioned, continuous monitoring of the key 
indicators will provide the operations team with baseline information system function. The 
operations team can then more quickly identify problems when points start to drift, thereby 
keeping the recovery rate at the desired level the majority of the time. 

4.5 Financial Considerations 
The cost of optimizing an RO system is influenced by many parameters that are specific to the 